
INSTRUCTION MANUAL

1/10 RWD ELECTRIC M CHASSIS KIT



2. XP-10008
Gear Differential Case (1)

1. XP-10008
Gear Differential Cover (1)

3. XP-10011
Differential Gasket (1)

4. XP-10051
Differential O-ring (Big) (1)

5. XP-10051
Differential O-ring (Small) (2)

6. XP-10009
Differential Bevel Gears (2)

7. XP-10011
Spacer 5x15.5x0.4mm (2)

8. XP-10011
Pin 2x9.7mm (2)

9. XP-10010
Alu. Gear Diff Outdrive Adapter (2)

1. GEAR DIFFERENTIAL

ATTENTION:

BAG A BAG o

3

9

2

8

5

7

6

4

6
7

5

9

8

1



1. XP-10009
Differential Satellite Gears (4)

2. XP-10011
Spacer 3.5x9.5x0.2mm (4)

3. XP-10009
Composite Gear Diff Cross (1)

4. XP-10011
Flat Head Screw M2.5 x10mm (4)

5. 3000Cst Oil (1)

3

1
2

4

Fill 3000CST diff oil to 
differential up to the 
top of the diff pin.
DO NOT fill the diff 
to the top of the housing



2. Shock Body (4)
Option Parts: XP-10057

7. XP-10051
O-Ring (Small) (4)

11. XP-10016
Shock Rod Guide (4)

4. XP-10039
Cylinder End (4)

5. XP-10051
Oil Seal (4)

6. XP-10051
O-Ring (Large) (4)

3. XP-10039
Cylinder Nut (4)

8. XP-10016
Pistons - 1 hole (2)

9. XP-10016
Pistons - 2 holes (2)

15. XP-10050
Shock Shaft (4)

14. XP-10015
Shock End (4)

13. XP-10015
Shock Head (4)

1. XP-10039
Cylinder Cap (4)

10. XP-10016
Spacer (4)

12. XP-40047
E-Clips 2.5mm (8)

16. 500Cst Oil (1)

BAG B BAG O

front rear

X2 X2

X4

X4

2. SHOCK ABSORBERS

10

11

4

3

5

8

15

12

15

14

9

7

2

12

1. Fully extend the piston rod so the bottom of the shock body.
2. Hold the shock upright and slightly overfill the shock body
with shock oil.
3. Let the oil settle and allow air bubbles to rise to the top.
4. Slowly move the piston up and down to allow oil into all 
cavities within the shock body.
5. Extend the piston rod most of the way out of the shock body.
Let the shock rest till no air bubbles visible in the oil.
6. Add shock oil as necessary.



X2 X2

1. XP-10079
Shock Spring - White (2)

2. XP-10078
Shock Spring - Blue (2)

3. XP-10015
Spring Cup (4)

3

1 2

3

front rear

front rear



 1.50  1.50 

Notice

 2  2 

Notice

1. XP-10012
Shock Mount - F (2)

3. XP-10042
Ball Stud 4.8 x 3.5mm (4)

5. XP-40035
Round Head M2.5 x 6mm (4)

6. XP-40036
Round Head M3 x 6mm (4)

4. XP-10043
Ball Stud 4.8 x 5mm (2)

7. XP-10090
Spacer 3 x 6 x 2mm (2)

2. XP-10012
Shock Mount - R (2)

10. XP-10094
Rear Lower Arm (2)

8. XP-10093
Front Lower Arm - Right (1)

9. XP-10093
Front Lower Arm - Left (1)

9

8

3
1

6

5

10

3

5

2

6

7

4

left right

3. FRONT LOWER ARM

4. REAR LOWER ARM

BAG c



2

4

3

6

6

5

7

3

2

1. XP-10091
Main Chassis (1)

2. XP-10003
Arm Joint Spacer (8) To Arm Joint

3. XP-10046
Ball Nut 5.5mm (8)

4. XP-40041
Flat Head Screw M3 x 6mm (4)

5. XP-40042
Flat Head Screw M3 x 7mm (4)

6. XP-40048
E-Clips 6mm (8)

7. XP-10090
Spacer 3 x 7 x 2mm (4)

To Arm Joint

BAG c

5. LOWER ARM TO CHASSIS

BAG p



1. XP-10028
Front Bulkhead - Right (1) 

3. XP-10030
Rear Bulkhead - Right (1) 

4. XP-10029
Rear Bulkhead - Left (1) 

5. XP-40038
Round Head M3 x 14mm (1)

6. XP-40036
Round Head M3 x 6mm (4)

7. XP-40041
Flat Head M3 x 6mm (6)

8. XP-40043
Ball Stud 4.8 x 5mm (4)

9. XP-10054
Ball Bearing 3 x 6 x 2.5mm (3)

10. XP-10090
Spacer 3 x 5 x 3mm (1)

2. XP-10027
Front Bulkhead - Left (1) 

left

left

right

right

BAG d 6. BULKHEAD TO CHASSISBAG e

7
7

8

7

2

3

5

9

10

4

1

6

6

6



1. XP-40050
Round Head M3 x 10mm (1)

13. XP-10036
Servo Saver Extender (1)

14. XP-10012
Servo Saver For KO / Sanwa (1)

15. XP-10012
Servo Saver For Futaba (1)

16. XP-10012
Servo Saver Arm (1)

2. XP-40037
Round Head M3 x 8mm (2)

3. XP-40036
Round Head M3 x 6mm (4)

4. XP-40041
Flat Head M3 x 6mm (6)

5. XP-10054
Ball Bearing 5 x 8 x 2.5mm (1)

6. XP-10006
Servo Spacer (4)

7. XP-10045
Ball Nut 4.8mm (2)

8. XP-10012
Servo Saver Spring - Small (1)

9. XP-10012
Servo Saver Spring - Middle (1)

10. XP-10012
Servo Saver Spring - Large (1)

11. XP-10034
Servo Mount - Rear (1)

12. XP-10035
Servo Mount - Front (1)

17. XP-10012
Servo Saver Cover (1)

5

7
3

17

2

11

6

4

12
11

3

1

4

Servo (NOT INCLUDED)

16 10
9 8

14 / 15

BAG f 7. STEERINGBAG g



1.XP-10092
Upper Deck (2)

4. XP-10037
Upper Deck Post (1)

10. XP-10006
Driver Shaft Spacer (1)

11. XP-10044
Ball Stud 4.8 x 8mm (4)

12. XP-40036
Round Head M3 x 6mm (2)

13. XP-40037
Round Head M3 x 8mm (2)

14. XP-40044
Set Screw M3 x 3mm (2)

15. XP-10054
Ball Bearing 10 x 15 x 4mm (2)

16. XP-10054
Ball Bearing 5 x 9 x 3mm (2)

17. XP-10052
Driver Belt 189T (1)

3. XP-10006
Pulley 20T (1)

2. Driver Shaft (1)
Option Parts: XP-10085

5. XP-10031
Rear Upper Clamp - Right (1)

6. XP-10031
Rear Upper Clamp - Left (1)

7. XP-10002
Bearing Hub -15mm (2)

8. XP-10002
Bearing Hub -9mm (2)

9. XP-10033
Spur Gear Adapter (1)

13

3

8

7
15

17

11

8
16

14 14

9

65

8

16
10

1
412

Apply C.A.

BAG h



1. XP-10020
Rear Shock Tower (1)

2. XP-10019
Front Shock Tower (1)

3. XP-40040
Round Head Screw 3 x 18mm (2)

4. XP-40039
Round Head Screw 3 x 16mm (2)

5. XP-40036
Round Head Screw 3 x 6mm (4)

6. XP-10038
Shock Post (4)

7. XP-10045
Ball Nut 4.8mm (4)

8. XP-10090
Spacer 3 x 6 x 1mm (2)

BAG i 9. SHOCK TOWER

4

1

6

7

5

3

2

8

6
7

5



 A 

 B 

 A 

 B 

 D 

 E 

 D 

 E 

 C 

 F 

Normal Position More Grip Position

Rear Suspension Check:

Default Setting :
(Ride Height 4.0mm)
A = 35.5mm
B = 24.9mm
C = 45.7mm

Default Setting :
(Ride Height 4.5mm)
D = 39.1 mm
E = 31.1 mm
F = 37.5 mm(More Grip Position)

Rod Reference (Ride Height 4.5mm)

Rod Reference (Ride Height 4mm)

1. XP-10003
Upper Arm - Left (2)

2. XP-10003
Upper Arm - Right (2)

10. XP-10098
Turnbuckle M3 x 14mm (2)

11. XP-10098
Turnbuckle M3 x 18mm (2)

12. XP-10098
Turnbuckle M3 x 20mm (2)

13. XP-10098
Turnbuckle M3 x 24mm (6)

3. XP-10002
Ball End 4.8 x 15mm (8)

5. XP-10002
Ball End 4.8 x 13mm (4)

7. XP-10048
Pivot Ball (4)

9. XP-40037
Round Head Screw M3 x 8mm (4)

6. XP-10003
Ball End 4.8 x 8.5mm (2)

8. XP-10003
Ball End 4.8 x 10.5mm (4)

4. XP-10002
Ball End 4.8 x 10mm (4)

33

4

13

13 33
11

5

7

8

7
12

9

9

4

5

21
6 10

X2

X2

1 2

13

wrong less grip more grip

front

rear

BAG j 10. SUSPENSION



2. XP-10097
Drive Shaft 28mm (2)

3. XP-10041 Front Axle (2)

7. XP-10004
Drive Shaft Cap (2)

4. XP-10026
Set Screw M3 x 3mm (2)

8. XP-10026
Pin 2 x 10mm - Flat (2)

9. XP-10026 Pin 2 x 10mm (6)

1. XP-10097
Drive Axle (2)

6. XP-10026 Axle Spring (2)

5. XP-10026 Cross Joint (2)

10. XP-10044
Ball Stud 4.8 x 8mm (2)

11. XP-10043
Ball Stud 4.8 x 5mm (4)

12. XP-10047
Ball Stud 5.5 x 3.8mm (4)

13. XP-10045
Ball Nut 4.8mm (2)

14. XP-40037
Round Head M3 x 8mm (2)

15. XP-40034
Cap Head M2 x 5mm (4)

16. Wheel Adapter (4)
Option Parts: XP-10061

17. XP-10054
Ball Bearing 5 x 10 x 4mm (8)

18. XP-10013
Front Knuckle Arm (2)

19. XP-10014
Rear Upright - Left (1)

20. XP-10014
Rear Upright - Right (1)

X2

X2

4 96

2 8

10

14

14
9

317

6

12 13

16
17

18

51

11

20

17
19

17

8
16

11 12

14

BAG k BAG l



2

1

Tie Rod C (45.7mm)

Tie Rod F (37.5mm)

1

1. XP-10003
Arm Ball Joint - 5.5mm (4)

2. XP-40048
E-Clips - 6mm (4)

BAG G



10

2

9

1

5
10

11

4

3

8 9

10

6 12

7

5. XP-10001 Bumber (1)

1. XP-10001 Body Post - Front (2)

2. XP-10001 Body Post - Rear (2)

4. XP-10001 Foam Plate (1)

10. XP-40041
Flat Head M3 x 6mm (13)

11. XP-40049
Flat Head M3 x 10mm (2)

9. XP-40036
Round Head M3 x 6mm (4)

8. XP-10053 Spur Gear (1)

3. XP-10095 Bumber Foam (1)

6. XP-10005 Battery Mount Cover (2)

7. XP-10005 Battery Mount (2)

12. XP-10055 Body Clips (4)

BAG m 11. FRONT & REAR ASSEMBLYBAG n



3. XP-10090 
Spacer 3 x 6 x 1mm (2)

2. XP-40037
Round Head M3 x 8mm (2)

4. XP-10001
Antenna Holder (1)

1. XP-40041
Flat Head M3 x 6mm (1)

6. XP-10055
Body Clips (4)

5. XP-10001
Body Mount (4)

Motor (NOT INCLUDED)

Pinion Gear (NOT INCLUDED)

ESC (NOT INCLUDED)

Receiver (NOT INCLUDED)

4

3
2

1

6

5

Set Screw M3x3mm (NOT INCLUDED)

12. FINAL ASSEMBLY



1. Wheel Nut (4)

2. XP-40041
Flat Head M3 x 6mm (2)

3. XP-10024
Gyro Plate (1)

1

2

3



30
31

32
33

34
35

36
37

38
39

40
41

42
43

44
45

46
47

48
49

50
51

52
53

90
5.

70
5.

52
5.

34
5.

18
5.

03
4.

89
4.

75
4.

62
4.

50
4.

38
4.

28
4.

17
4.

07
3.

98
3.

89
3.

80
3.

72
3.

64
3.

56
3.

49
3.

42
3.

35
3.

29
3.

23
91

5.
76

5.
58

5.
40

5.
24

5.
09

4.
94

4.
80

4.
67

4.
55

4.
43

4.
32

4.
22

4.
12

4.
02

3.
93

3.
84

3.
76

3.
68

3.
60

3.
53

3.
46

3.
39

3.
33

3.
26

92
5.

83
5.

64
5.

46
5.

30
5.

14
4.

99
4.

86
4.

72
4.

60
4.

48
4.

37
4.

26
4.

16
4.

07
3.

97
3.

88
3.

80
3.

72
3.

64
3.

57
3.

50
3.

43
3.

36
3.

30
93

5.
89

5.
70

5.
52

5.
35

5.
20

5.
05

4.
91

4.
78

4.
65

4.
53

4.
42

4.
31

4.
21

4.
11

4.
02

3.
93

3.
84

3.
76

3.
68

3.
61

3.
53

3.
46

3.
40

3.
33

94
5.

95
5.

76
5.

58
5.

41
5.

25
5.

10
4.

96
4.

83
4.

70
4.

58
4.

47
4.

36
4.

25
4.

15
4.

06
3.

97
3.

88
3.

80
3.

72
3.

64
3.

57
3.

50
3.

43
3.

37
95

6.
02

5.
82

5.
64

5.
47

5.
31

5.
16

5.
01

4.
88

4.
75

4.
63

4.
51

4.
40

4.
30

4.
20

4.
10

4.
01

3.
92

3.
84

3.
76

3.
68

3.
61

3.
54

3.
47

3.
41

96
6.

08
5.

88
5.

70
5.

53
5.

36
5.

21
5.

07
4.

93
4.

80
4.

68
4.

56
4.

45
4.

34
4.

24
4.

15
4.

05
3.

97
3.

88
3.

80
3.

72
3.

65
3.

58
3.

51
3.

44
97

6.
14

5.
95

5.
76

5.
58

5.
42

5.
27

5.
12

4.
98

4.
85

4.
73

4.
61

4.
50

4.
39

4.
29

4.
19

4.
10

4.
01

3.
92

3.
84

3.
76

3.
69

3.
61

3.
54

3.
48

98
6.

21
6.

01
5.

82
5.

64
5.

48
5.

32
5.

17
5.

03
4.

90
4.

77
4.

66
4.

54
4.

43
4.

33
4.

23
4.

14
4.

05
3.

96
3.

88
3.

80
3.

72
3.

65
3.

58
3.

51
99

6.
27

6.
07

5.
88

5.
70

5.
53

5.
37

5.
23

5.
08

4.
95

4.
82

4.
70

4.
59

4.
48

4.
37

4.
28

4.
18

4.
09

4.
00

3.
92

3.
84

3.
76

3.
69

3.
62

3.
55

10
0

6.
33

6.
13

5.
94

5.
76

5.
59

5.
43

5.
28

5.
14

5.
00

4.
87

4.
75

4.
63

4.
52

4.
42

4.
32

4.
22

4.
13

4.
04

3.
96

3.
88

3.
80

3.
73

3.
65

3.
58

10
1

6.
40

6.
19

6.
00

5.
82

5.
64

5.
48

5.
33

5.
19

5.
05

4.
92

4.
80

4.
68

4.
57

4.
46

4.
36

4.
26

4.
17

4.
08

4.
00

3.
92

3.
84

3.
76

3.
69

3.
62

10
2

6.
46

6.
25

6.
06

5.
87

5.
70

5.
54

5.
38

5.
24

5.
10

4.
97

4.
85

4.
73

4.
61

4.
51

4.
40

4.
31

4.
21

4.
12

4.
04

3.
96

3.
88

3.
80

3.
73

3.
66

10
3

6.
52

6.
31

6.
12

5.
93

5.
76

5.
59

5.
44

5.
29

5.
15

5.
02

4.
89

4.
77

4.
66

4.
55

4.
45

4.
35

4.
25

4.
16

4.
08

3.
99

3.
91

3.
84

3.
76

3.
69

10
4

6.
59

6.
37

6.
18

5.
99

5.
81

5.
65

5.
49

5.
34

5.
20

5.
07

4.
94

4.
82

4.
70

4.
60

4.
49

4.
39

4.
30

4.
20

4.
12

4.
03

3.
95

3.
87

3.
80

3.
73

10
5

6.
65

6.
44

6.
23

6.
05

5.
87

5.
70

5.
54

5.
39

5.
25

5.
12

4.
99

4.
87

4.
75

4.
64

4.
53

4.
43

4.
34

4.
24

4.
16

4.
07

3.
99

3.
91

3.
84

3.
76

10
6

6.
71

6.
50

6.
29

6.
10

5.
92

5.
75

5.
59

5.
44

5.
30

5.
16

5.
04

4.
91

4.
80

4.
68

4.
58

4.
48

4.
38

4.
29

4.
20

4.
11

4.
03

3.
95

3.
87

3.
80

10
7

6.
78

6.
56

6.
35

6.
16

5.
98

5.
81

5.
65

5.
49

5.
35

5.
21

5.
08

4.
96

4.
84

4.
73

4.
62

4.
52

4.
42

4.
33

4.
24

4.
15

4.
07

3.
99

3.
91

3.
84

10
8

6.
84

6.
62

6.
41

6.
22

6.
04

5.
86

5.
70

5.
55

5.
40

5.
26

5.
13

5.
00

4.
89

4.
77

4.
66

4.
56

4.
46

4.
37

4.
28

4.
19

4.
10

4.
02

3.
95

3.
87

10
9

6.
90

6.
68

6.
47

6.
28

6.
09

5.
92

5.
75

5.
60

5.
45

5.
31

5.
18

5.
05

4.
93

4.
82

4.
71

4.
60

4.
50

4.
41

4.
31

4.
23

4.
14

4.
06

3.
98

3.
91

11
0

6.
97

6.
74

6.
53

6.
33

6.
15

5.
97

5.
81

5.
65

5.
50

5.
36

5.
23

5.
10

4.
98

4.
86

4.
75

4.
64

4.
54

4.
45

4.
35

4.
27

4.
18

4.
10

4.
02

3.
94

11
1

7.
03

6.
80

6.
59

6.
39

6.
20

6.
03

5.
86

5.
70

5.
55

5.
41

5.
27

5.
14

5.
02

4.
90

4.
79

4.
69

4.
58

4.
49

4.
39

4.
30

4.
22

4.
14

4.
06

3.
98

11
2

7.
09

6.
86

6.
65

6.
45

6.
26

6.
08

5.
91

5.
75

5.
60

5.
46

5.
32

5.
19

5.
07

4.
95

4.
84

4.
73

4.
63

4.
53

4.
43

4.
34

4.
26

4.
17

4.
09

4.
02

11
3

7.
16

6.
93

6.
71

6.
51

6.
31

6.
13

5.
96

5.
80

5.
65

5.
51

5.
37

5.
24

5.
11

4.
99

4.
88

4.
77

4.
67

4.
57

4.
47

4.
38

4.
29

4.
21

4.
13

4.
05

11
4

7.
22

6.
99

6.
77

6.
56

6.
37

6.
19

6.
02

5.
85

5.
70

5.
55

5.
42

5.
28

5.
16

5.
04

4.
92

4.
81

4.
71

4.
61

4.
51

4.
42

4.
33

4.
25

4.
17

4.
09

11
5

7.
28

7.
05

6.
83

6.
62

6.
43

6.
24

6.
07

5.
91

5.
75

5.
60

5.
46

5.
33

5.
20

5.
08

4.
97

4.
86

4.
75

4.
65

4.
55

4.
46

4.
37

4.
28

4.
20

4.
12

11
6

7.
35

7.
11

6.
89

6.
68

6.
48

6.
30

6.
12

5.
96

5.
80

5.
65

5.
51

5.
38

5.
25

5.
13

5.
01

4.
90

4.
79

4.
69

4.
59

4.
50

4.
41

4.
32

4.
24

4.
16

20
38

1.
90

X
p

re
ss

 X
p

re
ss

o
 M

1 
(6

4P
it

ch
-S

p
ur

 G
ea

r 
90

T~
11

6T
) 

Pi
ni

o
n 

G
ea

r

Spur Gear

Be
lt 

Pu
lly

 =
D

iff
er

en
tia

l P
ul

ly
=

 
In

te
rn

al
 G

ea
r 

R
at

io
 =



53
54

55
56

57
58

59
60

61
62

63
64

65
66

67
68

69
70

71
72

73
74

75
76

69
2.

47
2.

43
2.

38
2.

34
2.

30
2.

26
2.

22
2.

19
2.

15
2.

11
2.

08
2.

05
2.

02
1.

99
1.

96
1.

93
1.

90
1.

87
1.

85
1.

82
1.

80
1.

77
1.

75
1.

73
70

2.
51

2.
46

2.
42

2.
38

2.
33

2.
29

2.
25

2.
22

2.
18

2.
15

2.
11

2.
08

2.
05

2.
02

1.
99

1.
96

1.
93

1.
90

1.
87

1.
85

1.
82

1.
80

1.
77

1.
75

71
2.

55
2.

50
2.

45
2.

41
2.

37
2.

33
2.

29
2.

25
2.

21
2.

18
2.

14
2.

11
2.

08
2.

04
2.

01
1.

98
1.

96
1.

93
1.

90
1.

87
1.

85
1.

82
1.

80
1.

78
72

2.
58

2.
53

2.
49

2.
44

2.
40

2.
36

2.
32

2.
28

2.
24

2.
21

2.
17

2.
14

2.
10

2.
07

2.
04

2.
01

1.
98

1.
95

1.
93

1.
90

1.
87

1.
85

1.
82

1.
80

73
2.

62
2.

57
2.

52
2.

48
2.

43
2.

39
2.

35
2.

31
2.

27
2.

24
2.

20
2.

17
2.

13
2.

10
2.

07
2.

04
2.

01
1.

98
1.

95
1.

93
1.

90
1.

87
1.

85
1.

83
74

2.
65

2.
60

2.
56

2.
51

2.
47

2.
42

2.
38

2.
34

2.
30

2.
27

2.
23

2.
20

2.
16

2.
13

2.
10

2.
07

2.
04

2.
01

1.
98

1.
95

1.
93

1.
90

1.
87

1.
85

75
2.

69
2.

64
2.

59
2.

54
2.

50
2.

46
2.

42
2.

38
2.

34
2.

30
2.

26
2.

23
2.

19
2.

16
2.

13
2.

10
2.

07
2.

04
2.

01
1.

98
1.

95
1.

93
1.

90
1.

88
76

2.
72

2.
67

2.
63

2.
58

2.
53

2.
49

2.
45

2.
41

2.
37

2.
33

2.
29

2.
26

2.
22

2.
19

2.
16

2.
12

2.
09

2.
06

2.
03

2.
01

1.
98

1.
95

1.
93

1.
90

77
2.

76
2.

71
2.

66
2.

61
2.

57
2.

52
2.

48
2.

44
2.

40
2.

36
2.

32
2.

29
2.

25
2.

22
2.

18
2.

15
2.

12
2.

09
2.

06
2.

03
2.

00
1.

98
1.

95
1.

93
78

2.
80

2.
74

2.
69

2.
65

2.
60

2.
56

2.
51

2.
47

2.
43

2.
39

2.
35

2.
32

2.
28

2.
25

2.
21

2.
18

2.
15

2.
12

2.
09

2.
06

2.
03

2.
00

1.
98

1.
95

79
2.

83
2.

78
2.

73
2.

68
2.

63
2.

59
2.

54
2.

50
2.

46
2.

42
2.

38
2.

35
2.

31
2.

27
2.

24
2.

21
2.

18
2.

14
2.

11
2.

08
2.

06
2.

03
2.

00
1.

98
80

2.
87

2.
81

2.
76

2.
71

2.
67

2.
62

2.
58

2.
53

2.
49

2.
45

2.
41

2.
38

2.
34

2.
30

2.
27

2.
24

2.
20

2.
17

2.
14

2.
11

2.
08

2.
05

2.
03

2.
00

81
2.

90
2.

85
2.

80
2.

75
2.

70
2.

65
2.

61
2.

57
2.

52
2.

48
2.

44
2.

40
2.

37
2.

33
2.

30
2.

26
2.

23
2.

20
2.

17
2.

14
2.

11
2.

08
2.

05
2.

03
82

2.
94

2.
89

2.
83

2.
78

2.
73

2.
69

2.
64

2.
60

2.
55

2.
51

2.
47

2.
43

2.
40

2.
36

2.
33

2.
29

2.
26

2.
23

2.
19

2.
16

2.
13

2.
11

2.
08

2.
05

83
2.

98
2.

92
2.

87
2.

82
2.

77
2.

72
2.

67
2.

63
2.

59
2.

54
2.

50
2.

46
2.

43
2.

39
2.

35
2.

32
2.

29
2.

25
2.

22
2.

19
2.

16
2.

13
2.

10
2.

08
84

3.
01

2.
96

2.
90

2.
85

2.
80

2.
75

2.
71

2.
66

2.
62

2.
57

2.
53

2.
49

2.
46

2.
42

2.
38

2.
35

2.
31

2.
28

2.
25

2.
22

2.
19

2.
16

2.
13

2.
10

85
3.

05
2.

99
2.

94
2.

88
2.

83
2.

78
2.

74
2.

69
2.

65
2.

60
2.

56
2.

52
2.

48
2.

45
2.

41
2.

38
2.

34
2.

31
2.

27
2.

24
2.

21
2.

18
2.

15
2.

13
86

3.
08

3.
03

2.
97

2.
92

2.
87

2.
82

2.
77

2.
72

2.
68

2.
64

2.
59

2.
55

2.
51

2.
48

2.
44

2.
40

2.
37

2.
33

2.
30

2.
27

2.
24

2.
21

2.
18

2.
15

87
3.

12
3.

06
3.

01
2.

95
2.

90
2.

85
2.

80
2.

76
2.

71
2.

67
2.

62
2.

58
2.

54
2.

50
2.

47
2.

43
2.

40
2.

36
2.

33
2.

30
2.

26
2.

23
2.

20
2.

18
88

3.
15

3.
10

3.
04

2.
99

2.
93

2.
88

2.
83

2.
79

2.
74

2.
70

2.
65

2.
61

2.
57

2.
53

2.
50

2.
46

2.
42

2.
39

2.
35

2.
32

2.
29

2.
26

2.
23

2.
20

89
3.

19
3.

13
3.

07
3.

02
2.

97
2.

92
2.

87
2.

82
2.

77
2.

73
2.

68
2.

64
2.

60
2.

56
2.

52
2.

49
2.

45
2.

42
2.

38
2.

35
2.

32
2.

29
2.

25
2.

23
90

3.
23

3.
17

3.
11

3.
05

3.
00

2.
95

2.
90

2.
85

2.
80

2.
76

2.
71

2.
67

2.
63

2.
59

2.
55

2.
51

2.
48

2.
44

2.
41

2.
38

2.
34

2.
31

2.
28

2.
25

91
3.

26
3.

20
3.

14
3.

09
3.

03
2.

98
2.

93
2.

88
2.

83
2.

79
2.

74
2.

70
2.

66
2.

62
2.

58
2.

54
2.

51
2.

47
2.

44
2.

40
2.

37
2.

34
2.

31
2.

28
92

3.
30

3.
24

3.
18

3.
12

3.
07

3.
01

2.
96

2.
91

2.
87

2.
82

2.
77

2.
73

2.
69

2.
65

2.
61

2.
57

2.
53

2.
50

2.
46

2.
43

2.
39

2.
36

2.
33

2.
30

93
3.

33
3.

27
3.

21
3.

16
3.

10
3.

05
2.

99
2.

95
2.

90
2.

85
2.

80
2.

76
2.

72
2.

68
2.

64
2.

60
2.

56
2.

52
2.

49
2.

45
2.

42
2.

39
2.

36
2.

33
94

3.
37

3.
31

3.
25

3.
19

3.
13

3.
08

3.
03

2.
98

2.
93

2.
88

2.
83

2.
79

2.
75

2.
71

2.
67

2.
63

2.
59

2.
55

2.
52

2.
48

2.
45

2.
41

2.
38

2.
35

95
3.

41
3.

34
3.

28
3.

22
3.

17
3.

11
3.

06
3.

01
2.

96
2.

91
2.

87
2.

82
2.

78
2.

73
2.

69
2.

65
2.

62
2.

58
2.

54
2.

51
2.

47
2.

44
2.

41
2.

38
20

38
1.

90

X
p

re
ss

 X
p

re
ss

o
 M

1 
(6

4P
it

ch
-S

p
ur

 G
ea

r 
95

T~
69

T)
 

Spur Gear

Pi
ni

o
n 

G
ea

r

Be
lt 

Pu
lly

 =
D

iff
er

en
tia

l P
ul

ly
=

 
In

te
rn

al
 G

ea
r 

R
at

io
 =



Strong 

 ☐

    

Name:____________________   Date:_______________ City / Country: __________   Race: ________________   Track: _____________

Temperature Track: ______   Temperature Air: _______   Track Surface: ☐Carpet  ☐Asphalt   Track Layout: ☐Technical   ☐Mixed   ☐Fast

Best Lap: __________   Total Time__________Lap______  

Memo: 
Transmission

Differential Oil : ________________________

Gear Differential :  ☐  or  Locker :  ☐

Gear Ratio

Power
Motor : ____________Esc : _____________

Batteries : ___________________________

Oil Weight : ___________________________

Pinion/ T:_______ Spur Gear/ T:_______

(Shaft Pulley : 38T  /  Diff. Pulley: 20T = 1.9 Internal Gear Ratio)

Front          Suspension          Rear

Shock Oil

Rebound

Spring

Piston

Foam Insert

Anti-Roll Bar

Front        Wheel / Tires       Rear

Tires

Additive Timing

Inserts

Treated Area

Body: ____________  Wing: ______________

Other

SpurGear
Pinion

x 1.9 = Finial Drive Ratio: ____:1________

Esc Setting / Memo :

Memo :

Gyro: ______________

Memo :

Memo :

Memo :

Memo :

Front Left      Front Right                                       Rear Left         Rear Right

Memo :

Rear Active Toe In Position Memo:

End Bell Timing: ______________________

Additive

Normal 

 ☐

Front                                                                                                        Rear

Front                                                                                                        Rear

Front                                                                                                        Rear

Cooling Fan: _________________________

SET-UP SHEET

  

  

  

  

Rear Active Toe In Position

CASTER
SHIM

SHIM

SHIM

SHIM

SHIM

CAMBER
CAMBER

RIDE HEIGHT RIDE HEIGHT

12345678 10987654321

SHIM SHIM

SHIM

HUB

+-
-+

DOWNSTOP

HUB

DOWNSTOP

SHIM SHIMSHIMSHIM

SHIM

TOE DEGREE

Battery Mount Position

STEERING

%

TOE DEGREE

SHIM

SHIMSHIM

+

-

+

-


